engcon’ SPARE PARTS

SK05 with Sleeves
Published: 2014-04-30 Drawing No:1024768/B
POS DESCRIPTION PART aTY COMMENTS
1 |Main frame SK05 1000093 1
Arm SK05 1000103 2
3 [Cylinder SKOSST 201020K 1 [63/32 Stroke 150
L |Link SK05 302042 1
5 |Clamp Bracket 790103 1
6 |Accumulator 790102 1 [|145 bar pre-charge
* |Pin 403065 1 [605604
8 [Pin 403064 1 [605603
9 |Pin 403063 41605596
10 |Wear Plate 302086 2
11 |Screw 5/8" L=52 660406 10 |5/8" L=52mm
12 |Hex. Nut 5/8" 660407 10
13 |Hex. Head Screw 8 x 25 610124 2 18.8 Yellow chromated ISO 4014
14 [Hex. Nut M8 Nylon Lock 610922 2 |DIN 985
15 |[Grease Nipple 711403 6 [R1/8" Straight
16 |Adapter BSP 1/4"x3/8" 10118 1 [132-04-06
17 [Sealing washer 06 (3/8") 710703 2 |GBR-06
18 [Sealing washer 04 (1/4") 710702 1
19 [Sealing washer 08 (1/2") 110704 2 |GBR-08
20 [Banjobult #0274 1 [4916-08
21 |Bushing 30/34x35 630314 b
22 [Bushing 30/35/45x30 630401 L |[WF-WB702
23 |Axial bushing 1024924 4 |Thickness 2 mm
24 |Axial bushing 1024925 4 |Thickness 1 mm
25 |Adapter 110106 2
26 |Hose 3/8" 140910 2
27 |Hose 3/8" 140702 1
28 [Skims SK05ST 1024926 2
29 |Sleeve 1000102 8 [With sleeves until februari 28 2014
5 14
6 2¢ 26
b
%) 25
A4 o
L T \@ P 8. —
7 : Q = |\ 16 18 17 X




